M O U N T I

1Person

PIEZA/PART

www.puig.tv

WWW.pUIgUSsa.com

SUZUKI GSX-8S '23-

N G 1

N S T R U C T

info@puig.tv
info@puigusa.com

I O N S

DOWNFORCE NAKED SIDE SPOILER

DESCRIPCION

Ne T

PHILLIPS

1 /l/ Alerdn frontal naked Izquierdo Left naked side spoiler 1 21783J/CM3
2 \\\ Alerdn frontal naked Derecho Right naked side spoiler 1 21783J/CM3
3 § i Soporte Superior Izquierdo Left upper support 1 SOP4P5-SL-21783
{
4 % Soporte Inferior Izquierdo Left lower support 1 SOP4P5-1L-21783
5 ; @ Soporte Superior Derecho Right upper support 1 SOP4P5-SR-21783
6 é Soporte Inferior Derecho Right lower support 1 SOP4P5-IR-21783
Arandela metalica M5 DIN 9021 @5,3x | M5 DIN 9021 &5,3x @15 x1,2 metallic
7 ’ ’ ’ 2 ARAND-PD5---152
@15 x1,2 (Negra) washer (Black)
— Tornillo especial M5x15 hexagonal M5x15 hexagonal special screw, lenght
@ P g , g P , 1eng
8 2 TORNI-EM5---513
") long. 14 (Rosca int M5x12) 14 (Int. thread M5x12)
9 ((((( Tornillo M8x15 1ISO7380 negro M8x15 1SO7380 screw 2 TORNI-17380-497
10 (((((@ Tornillo allen M5x12 @11 ISO 7380 M5x12 @11 ISO 7380 allen screw 2 TORNI-AI----520
1l Arandela de goma @4,5 x Q11 x 2mm | @4,5 x D11 x 2mm rubber washer 6 ARAND-EPDM--722
12 Q\)\m Tornillo M5x12 DIN7991 M5x12 DIN7991 screw 6 TORNI-D7991-611
13 @ Tapodn tornillo M5 DIN7991 M5 DIN7991 screw cap 6 TAPON-------- 92
*Algunos componsntes se sulr_ni:listran [nlorJltados. pg. 1 /4 V0.04/24

Some comp

are

PP

Created by: www.rrdisseny.cat



p"ig WWW.puUig.tv

Hi-Tech Parts WWW.puigusa.com

S

QN

NINET |
,(@—\ ¢

Nef
\ \\\m { / i\

1

Al




e

V = 7/

<y

Hi-Tech Parts




p." WWW.puUig.tv info(@puig.tv

Ii-Tech Parts WWW.pUIgUSsa.com info(@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

5

ASSEMBLY
MONTAJE

6

ASSEMBLY
MONTAJE

Par de apriete - 3 Nm
Tightening torque - 3 Nm

If it is necessary, adjust the position
of the ID6 support, and tighten A screw.

Par de apriete - 2 Nm
Tightening torque - 2 Nm




